
water

Article

Elimination of Microplastics by Downstream Sand Filters in
Wastewater Treatment

Sebastian Wolff 1,* , Felix Weber 1, Jutta Kerpen 1 , Miriam Winklhofer 1, Markus Engelhart 2 and
Luisa Barkmann 2

����������
�������

Citation: Wolff, S.; Weber, F.; Kerpen,

J.; Winklhofer, M.; Engelhart, M.;

Barkmann, L. Elimination of

Microplastics by Downstream Sand

Filters in Wastewater Treatment.

Water 2021, 13, 33.

https://doi.org/10.3390/w13010033

Received: 16 November 2020

Accepted: 22 December 2020

Published: 27 December 2020

Publisher’s Note: MDPI stays neu-

tral with regard to jurisdictional clai-

ms in published maps and institutio-

nal affiliations.

Copyright: © 2020 by the authors. Li-

censee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and con-

ditions of the Creative Commons At-

tribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

1 Institute for Environmental and Process Engineering, Hochschule RheinMain, University of Applied Sciences,
P.O. Box 3251, 65022 Wiesbaden, Germany; felix.weber@hs-rm.de (F.W.); jutta.kerpen@hs-rm.de (J.K.);
miriam.winklhofer@student.hs-rm.de (M.W.)

2 Institute IWAR, Technische Universität Darmstadt, Franziska-Braun-Street 7, 64287 Darmstadt, Germany;
m.engelhart@iwar.tu-darmstadt.de (M.E.); l.barkmann@iwar.tu-darmstadt.de (L.B.)

* Correspondence: sebastian.wolff@hs-rm.de

Abstract: The elimination of microplastic particles (MPP) and microplastic fibers (MPF) was inves-
tigated in the final treatment stage (sand filtration) in two municipal wastewater treatment plants
(WWTP) and the final treatment stage (sand filtration) at a process WWTP of a manufacturer of
polyvinyl chloride (PVC). At each sampling site, three samples on three different days were taken
(before/after sand filtration). The samples were filtered through a 10 µm stainless steel cartridge
filter utilizing a stainless steel centrifugal pump. Microplastics (MP) were separated from the
wastewater matrix by oxidative treatment and density separation and analyzed by Raman microspec-
troscopy. Due to precautionary measures, procedural blanks were very low with a mean number of
4.3 ± 2.7 MPP and 0.88 ± 0.56 MPF within eight blank samples. The municipal WWTPs were able to
eliminate 99.2% ± 0.29% and 99.4% ± 0.15% of MP in the sand filtration stage. The sand filtration of
a PVC manufacturer eliminated 99.2%–99.9%.

Keywords: microplastics elimination; sand filter; Raman microspectroscopy; municipal wastewater;
industrial wastewater; sample preparation; subsampling

1. Introduction

The effects of microplastics (MP) on the environment and organisms have not yet
been sufficiently examined. However, it has been proven that MP can adsorb (harmful)
organic substances due to their surface and material properties [1]. These substances
can accumulate in the fatty tissue of organisms and may cause harm to the organism [2].
Furthermore, additives in plastics can have toxic effects on organisms [3]. Da Costa et al. [4]
showed that MP can be ingested by tadpoles under laboratory conditions and cause
mutagenic effects. Miklos et al. [5] showed that MP can provide a habitat for (pathogenic)
microorganisms. MP can be transferred by winds or currents from one ecosystem into
another. Thus, MP can act as a transport medium for substances and microorganisms
and thereby influence ecosystems. For example, MP have been detected in mussels and
oysters bred for human consumption [6], in seabirds [7], in wild fish [8], and even in human
feces [9].

Many studies have identified municipal wastewater treatment plants (WWTPs) as a
source of MP emission into the environment [10–13]. Only a few studies have investigated
MP discharge into the environment via industrial WWTPs [14,15]. The results show
removal efficiencies between 79.3% and 99.9% for municipal WWTPs comprising primary
and secondary treatment including the conventional activated sludge system (CAS) but no
additional filtration stage [10,11,16–18]. WWTPs represent input paths for drug residues
and other environmentally harmful substances. These substances are reduced by using
a downstream treatment stage, e.g., dosing of activated carbon combined with single or

Water 2021, 13, 33. https://doi.org/10.3390/w13010033 https://www.mdpi.com/journal/water

https://www.mdpi.com/journal/water
https://www.mdpi.com
https://orcid.org/0000-0002-4893-1942
https://orcid.org/0000-0002-5652-4095
https://orcid.org/0000-0003-3123-0856
https://doi.org/10.3390/w13010033
https://doi.org/10.3390/w13010033
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://doi.org/10.3390/w13010033
https://www.mdpi.com/journal/water
https://www.mdpi.com/2073-4441/13/1/33?type=check_update&version=2


Water 2021, 13, 33 2 of 20

dual media filtration and/or ozonization [19]. A filtration stage reduces the solids content
and increases the elimination rate of MP. Membranes and different types of other filtration
processes have been shown to successfully reduce the MP content of municipal WWTP
effluents.

Lv et al. [20] investigated a WWTP in China with a wastewater flow of 120,000 m3/day.
The influent is divided into two treatment lines. The first treatment line treats about half
of the wastewater with an activated sludge system including final clarifiers, while in the
second line, a membrane bioreactor (MBR) with a pore size of 0.1 µm replaces the final
clarifiers. The total MP elimination efficiency based on the microplastic particles (MPP)
and microplastic fibers (MPF) count was 53.6% in the first treatment line (without filtration)
and 82.1% in the second treatment line (MBR), with a theoretical detection limit of 25 µm
due to the pore width of the sampling filter. However, the analysis was performed using
attenuated total reflection-Fourier-transform infrared spectroscopy (ATR-FTIR), which is
why the realistic detection limit was around 500 µm [21].

Bayo et al. [22] monitored a WWTP in Spain with a volumetric flow of 12,000 m3/day.
The treatment is divided into two lines, with the main line treating about 10,200 m3 of
wastewater per day and comprising a CAS treatment with subsequent sand filtration. The
wastewater of the second line is treated in an activated sludge stage with an MBR. MP was
identified by FTIR spectroscopy. The total MP elimination rate (based on MPP+MPF count)
was 75.49% for the main line (sand filtration) and 79.01% for the second line (MBR). The
detection limit was 10 µm (due to the use of FTIR spectroscopy [21]), but no MP < 200 µm
were identified.

Hidayaturrahman et al. [23] studied two different WWTPs in South Korea with dif-
ferent filtration stages (membrane disc filter and sand filter) and wastewater flows of
about 469,000 and 21,000 m3/day, respectively. Based on MPP+MPF count, the detected
elimination rates in filters were 79.4% (membrane disc filter), and 73.8% (sand filtration).
The overall MP elimination rates in the WWTPs were increased to 99.1% and 98.9%, respec-
tively. Information on the detection limit was not provided. MP were identified by visual
inspection using a stereomicroscope.

Lares et al. [24] took samples from a Finnish WWTP with an activated sludge stage
and a wastewater flow of about 10,000 m3/day. A small volumetric flow (3 m3/day) of the
final clarifier was treated by an MBR pilot plant. For the wastewater treatment process, an
elimination rate of 98.3% without MBR and 99.3% including MBR was determined based
on MPP+MPF count by means of Raman- and FTIR spectroscopy (after visual pre-sorting).
The detection limit was 250 µm (limited by the sampling filter).

Yang et al. [25] investigated a wastewater treatment plant in China with an inflow of
1,000,000 m3/day. The plant is equipped with a final advanced oxidation stage consisting
of ultrafiltration, ozonization, and UV disinfection. MP identification was carried out by
FTIR spectroscopy after visual sorting. It was shown that in relation to the number of
MPP+MPF, 71.67% ± 11.58% of MP is removed from the wastewater by this downstream
treatment, resulting in an overall elimination rate of 95.26% ± 1.57%.

Talvitie et al. [26] examined four Swedish WWTPs with different tertiary treatment
processes. On the basis on the number of MPP+MPF, MP elimination rates of 97.1% in a
sand filtration, 95.0% in a dissolved air flotation, 99.9% in an MBR, and 98.5% in a disc
filtration (20 µm pore size) were determined. Potential MP were visually pre-sorted by
using a stereomicroscope and then measured by FTIR spectroscopy. The detection limit of
the analytical procedure was 20 µm.

Mintenig et al. [13] sampled the Oldenburg WWTP in Germany with a wastewater
volume of 36,000 m3/day. A cloth filter (10–15 µm pore size) was used as a final treatment
stage. The measured elimination efficiency of MP by the cloth filter based on the MPP+MPF
count was 97.3%. The measurement was performed by the combined use of ATR-FTIR and
focal-plane-array-FTIR (FPA-FTIR), which has a detection limit of 20 µm [21].

This study aims to obtain further results of MP elimination efficiency by downstream
sand filtration. Sand filtration is often used in municipal WWTPs and in industrial process



Water 2021, 13, 33 3 of 20

wastewater treatment as an additional treatment stage to remove total suspended solids
(TSS). The present work investigates sand filters from two municipal WWTPs and one
industrial polyvinyl chloride (PVC) manufacturer. To our knowledge, this is the first study
that investigated the MP elimination efficiency of sand filters in industrial wastewater
treatment. Although sand filters in industrial wastewater treatment have not yet been
studied with respect to MP retention, we assume that the efficiency is comparable to that
of sand filters in municipal WWTPs.

2. Materials and Methods
2.1. Information about Sampled WWTPs

The Mannheim municipal single-stage CAS WWTP treats about 80,000 m3 of wastew-
ater per day (725,000 population equivalents), which is discharged into the river Rhine.
The Frankfurt Sindlingen WWTP treats about 63,000 m3 of wastewater per day (470,000
population equivalents), which is discharged into the river Main. Both plants consist
of a mechanical treatment stage, a biological stage with denitrification and nitrification
(including biological phosphorus removal in Mannheim), and chemical phosphorus pre-
cipitation with aluminum-based precipitants. The Frankfurt Sindlingen WWTP has a high
loaded first biological stage and a low loaded second biological stage. Both WWTPs have a
dual media filtration with additional precipitation/flocculation downstream of the final
clarifiers. In Mannheim, activated carbon is dosed into the influent of the filter to remove
micropollutants. The dual media filter bed in the Frankfurt Sindlingen WWTP consists
of an upper anthracite layer (1050 mm, grain size between 1.4 and 2.5 mm) and a lower
layer of quartz sand (650 mm, grain size between 0.71 and 1.4 mm). The dual media filter
bed in the Mannheim WWTP consists of an upper anthracite layer (400 mm, grain size
between 1.4 and 2.5 mm) and a lower layer of quartz sand (600 mm, grain size between
0.71 and 1.25 mm). The dewatered sludge of both WWTPs is incinerated in a mono sewage
sludge incineration with energy recovery. The mean concentration of TSS in the effluent of
the final clarifiers during sampling was about 11 mg/L in Frankfurt Sindlingen and about
4 mg/L in Mannheim. This was reduced by the sand filters to about 1.7 mg/L in Frankfurt
Sindlingen and about 0.2 mg/L in Mannheim (Table A1).

The PVC manufacturer treats about 3000 m3 of process wastewater per day. The
treatment comprises a sedimentation tank with coagulation/flocculation and three parallel
downstream single media 2000 mm continuous quartz sand filters (grain size between
1 mm–2 mm). The treated process wastewater is discharged into an industrial WWTP with
biological treatment.

2.2. Sampling

Sampling was performed on dry weather days at the Frankfurt Sindlingen and
Mannheim WWTP in Germany between 23 October and 4 December 2019. Taking into
account the diurnal and weekly variations of municipal wastewater, the sampling was
carried out on the same weekdays and at the same time. The sampling at the PVC plant
took place between 6 July and 15 July 2020.

The custom-made sampling device consisted of a silicone hose (Technikplaza GmbH,
Stolberg, Germany), a stainless-steel cartridge filter (10 µm pore width) with stainless-steel
housing (acuraScreen, Fuhr GmbH, Klein-Winternheim, Germany), and a downstream
pump (Nowax GPN 1500, EBARA Pumps Europe S.p.A., Cles, Italy). The sample volume
was measured with a flow meter (Deltamess DWWF GmbH, Oldenburg (Holstein), Ger-
many) installed in the outlet hose. Prior to sampling, the custom-made sampling device
and the connected silicone hose were rinsed with tap water for 30 min.

In both municipal WWTPs, three samples were taken in the effluent of the final
clarifiers and the outlet of the sand filters (Figure 1). The sample volumes of the effluent of
the final clarifiers were 26 L in Frankfurt Sindlingen and 134 L in Mannheim on average
depending on the concentration of TSS (filters were fully loaded). The sample volumes of



Water 2021, 13, 33 4 of 20

the sand filter effluents were 2255 L in Frankfurt Sindlingen and 2503 L in Mannheim on
average (Table 1).

Figure 1. Flow diagram of an exemplary municipal wastewater treatment plant (WWTP) with a downstream sand filter and
the respective sampling locations (before and after sand filter—1 and 2).

Table 1. Exact volumes of collected samples at each site.

Site Sample Location
Sample Volume (L)

Sample No. 1 Sample No. 2 Sample No. 3

Frankfurt Sindlingen before sand filter 30 31 18

after sand filter 2297 2235 2233

Mannheim
before sand filter 190 155 57

after sand filter 2530 2511 2467

PVC manufacturer
before sand filter 1.0 1.1 67

after sand filter 1000 613 463

Samples of the influent of the sand filter of the PVC manufacturer were taken in a fully
mixed equalizing tank upstream of the sand filter. Due to a very high TSS concentration,
only 1 L grab samples were taken without a cartridge filter (except for sample no. 3). The
effluent of the sand filter was sampled at a sampling point of a pipeline using the sampling
device. Sample volumes varied between 463 and 1000 L (Table 1).

2.3. Avoidance of Contamination

Precautionary measures in the laboratory minimized sample contamination by MPP
and MPF. All materials used were made of glass or stainless steel. In a few exceptions, rarely
occurring polymer materials were used, which were not considered in the analysis. Excep-
tions were: polycarbonate (membrane) for filtration of chemicals, acrylonitrile-butadiene
rubber and polytetrafluoroethylene in gaskets, silicone in hoses, and perfluoroalkoxy poly-
mer resin in squirt bottles. All procedural steps were carried out in a laminar flow box
(MSC Advantage 12, Thermo Fisher Scientific Inc., Waltham, MA, USA), and cotton lab
coats were worn consistently. The chemicals were filtered through a polycarbonate mem-
brane filter (RTTP04700, Merck KGaA, Darmstadt, Germany) with a pore size of 1.2 µm and
stored in all-glass chemical bottles until use. The laboratory equipment was thoroughly
cleaned using a cleaning agent specially produced for this purpose according to [27]. The



Water 2021, 13, 33 5 of 20

agent consisted of sodium dodecylbenzene sulfonate (Carl Roth GmbH & Co.KG, Karl-
sruhe, Germany) and polyethylene glycol lauryl ether (Brij-35, Carl Roth GmbH & Co.KG,
Karlsruhe, Germany). Afterwards, the materials were rinsed with tap water and ultrapure
water (Milli-DI, Merck KGaA, Darmstadt, Germany). All cleaning steps were performed
immediately before usage to avoid contamination by storage. Cleaned equipment (e.g.,
beakers) was covered with aluminum foil for transport into the laminar flow box.